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- e MILL TEST CERTIFICATE ¥ STEEL
COMMODTY(HISS) : ERW. CARBON STERL PIPE EN 10204 TYPE 3.1 - 2004 ENST: ?D%}%Q‘M 22 gé‘.—i.kﬁ ?USUI .
Zo B _ 708, Yeompo-ro, Buk-gu, Ulsan, Lorea
SPECFICATON(HIZ 72)) A CUSTOMER(TI2 Al): Ao FHIAHE)
i _Hydrostatic Terslke Properiies(Gagelength:2inch) | HardmessTest| ~ HadnessTest&CWimpeciTed |
TYPE TOTAL Test TensieStrergth Yied Y/R Max. CWN lmpadTesK'C)
oF SZE PCS WEIGHT LENGTH lT Spec., = Ser Strength | Rae EL Vale = Shear Area(%)
No. PIFE OUT-DIAXTHICKXLENGTH HEATNo.  |Pressure{Time| ®2 ) Aea
ao (212 xS HxZ101) ¥2( Mpa | MPa | MPa % % | %3 %3 ] HEREREIE 2 | an
M, 415 415 240 :
*1 = (kG) ()] PSl |SEC|— gee -
Max. Ciitesia © In the case of 10x10)
1 EB BE 10" X 0.365 " X 6.150 M 10 3708 615 G052 140 | 5 T| 45 516 359 43
2 8 BE 10" X 0365 " X 6.150 M 29 10,753 17835 GE000 1430 | 5 T| 494 22 354 ¥!
TOTAL k] 14,961 239.85
Chermical Composion(%) 2:x100 3 :% 1000 4 :x10000 2n-Coaling Test HG-Test HIC Test Remark
. | M [eY ] .| CopperSulfate | Colepse S5C = =
Spec, C S [ 7| P |8 ||N]o]|M|v ]| Zn Coding T Pessre | CLR | CR | csR PP Xi')Typeofppe'end(Eo]
No.|  Heatho xal 2 2123322213 ]3s]3 Time | el | psi % | % | % EBERW Black BE:Bevel End
o %2) L: Longitudinal, T: Transverse
=2 ) 120 | 50 | 45 | 40 | 40 | 40 | 150 | 80 | 1000 ey e U L il Alieded Zors
; <7 = = = = ¥4) H: HeatlLadke) Analysis, P: Product Aralysis
Coxp2 3| Sy el B . . #7) For each feduction of 0.01% bebw the specified C max.
P 7 14 2 2 an increase of 0.06% Mn above the specified max,
] Wi U el - Sy S (PR S (I (3 (8- wilbe permited up b amex. of 165%
2| o000 H| B8] 2|70z | 4 % 10) CMB=CuNHCIHVOHY
Pl 17 8|21 5| 6| 3 12| 4 |18 * SPEC YEAR - ASTM AS3(20 126D}
Plw]| 3a|se|2|s 3|5 |12 4|5
Non—Destrucive Test Ratiening / o : C O I Y
Hedt Tredment E Berding Test Vistal & Dimension !
GOOD GOOD GOOD GOOD |
T
¢ = HEZ 3 720 AL USE P SELICH : 7.
WE HEREBY CERTIFY THAT MATERIAL DESCRIBED HEREN HAS BEEN ACCEPTED IN ACCORDANCE WITH THE PRESCRIBED SPECIFIGATION AND CRDER. ; i v A i
* &2 ZASYA 2IE A2 A=Al HE A 2HIDE MR 4= ACD, 2ASTA AL.BEA ARA 91X 028 9ol 4 USLICL
SURVEYOR GA Manager

* € YAEYME HEQ NARM(HAMY B8 FH)2RH S8 AHRYUL. HARA W82 UMY DML A &I & UL (http//smbyundai~steel.com/cs/cm/login.)sp)
* This Mill Test Certificate is a copy that has been printed from original electronic document{with digital signing).

You are able to check an original electronic document at hyundaisteel's customer portal{ http://smhyundai—steel.com/cs/cm/login.jsp) * QRcode scanner App : 'QReal’




